
 
 

FATE AND CHARACTERISTICS OF DISSOLVED ORGANIC NITROGEN 

THROUGH WASTEWATER TREATMENT SYSTEMS 

 
 
 
 

A Dissertation 
Submitted to the Graduate Faculty 

of the 
North Dakota State University 

of Agriculture and Applied Science 
 
 
 
 

By 
 

Halis Simsek 
 
 
 
 

In Partial Fulfillment  
for the Degree of 

DOCTOR OF PHILOSOPHY 
 
 
 
 

Major Department: 
Civil Engineering 

 
 
 
 

August 2012  
 
 
 
 
 

Fargo, North Dakota   



 
 

North Dakota State University 
Graduate School 

 
Title 

 
Fate and Characteristics of Dissolved Organic Nitrogen 

 
through Wastewater Treatment Systems 

 
 

By 
 

Halis Simsek 
 
 

The Supervisory Committee certifies that this disquisition complies with North Dakota 
[...]
but was significantly different between the two groups (p < 0.05). Although these 

statistical results are not as compelling as the graphical results (Figure 3.4b), they also 

support the benefit of operating at higher SRTs in term of less effluent DON 

biodegradability. The range of effluent DON biodegradability (23 to 59%) observed in this 



44 

study is agreeable with the values previously reported by Murthy et al. (2006), Khan et al. 

(2009), Sattayatewa et al. (2009), and Simsek et al. (2012). 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3.4. (a) Effluent DON before and after incubation and effluent BDON of chemostat 
reactor at different SRTs, (b) Effluent BDON/effluent DON of chemostat reactor at 
different SRTs.  

Figure 3.5 shows effluent DON to effluent TDN ratio before and after the 

incubation. Operating at higher SRTs produced less DON fraction in TDN for the range of 

SRTs of 0.3 to 7 days. This benefit is not evident at SRTs of 7 to 13 days. After the 

0

2

4

6

8

10

12

0.3 0.7 2 3 4 5 7 8 13

 D
O

N
 o

r B
D

O
N

 (m
g/

L)
 

SRT (day) 

Reactor effluent DON (before incubation)
Reactor effluent DON (after incubation)
Reactor effluent BDON

(a) 

0

20

40

60

80

100

0 2 4 6 8 10 12 14

Ef
flu

en
t B

D
O

N
 / 

ef
flu

en
t D

O
N

 
(%

) 

SRT (day) 

(b) 



45 

incubation, effluent DON to effluent TDN ratio fluctuated in a narrow range (8 to 12%) 

and statistically the values are not significantly different (p < 0.01) for all SRTs studied.  

 

Figure 3.5. Effluent DON/effluent TDN before and after incubation of chemostat reactor at 
different SRTs.  

The results suggest that providing long enough time such as that in the BDON 

incubation DON will be ammonified to a threshold level that only recalcitrant DON 

remains in the sample. That threshold level is about 10% (DON:TDN) for the wastewater 

used in this study. The comparison between the two data sets (before and after the 

incubation) confirms the benefit of operating at higher SRTs in term of effluent DON 

fraction being closer to the recalcitrant fraction. 

3.4. Summary 

Laboratory scale chemostat experiments were conducted to examine the effects of 

SRT (0.3 to 13 days) on the concentrations of DON and BDON in treated effluent. There 

was no significant trend observed between effluent DON and SRTs. However, effluent 

BDON was comparable for SRTs of 0.3 to 4 days and gradually decreased between SRTs 

0

5

10

15

20

25

30

0 2 4 6 8 10 12 14

Pa
ra

m
et

er
s a

s i
nd

ic
at

ed
 in

  t
he

 p
lo

t 

SRT (day) 

Reactor effluent DON/reactor effluent TDN
(before incunation) (%)
Reactor effluent DON/reactor effluent TDN
(after incubation) (%)



46 

of 4 days and 13 days. Effluent BDON concentrations varied between 1.77 and 3.13 mg/L 

for all 9 SRTs. A more conclusive trend was observed for effluent BDON to effluent DON 

ratio (effluent DON biodegradability) versus SRT. Effluent DON biodegradability 

generally decreased with SRT. Minimum and maximum effluent DON biodegradability 

were 23% (at 8-day SRT) and 59% (at 0.3-day SRT), respectively. Operating the 

chemostat reactor at SRT of 7 days and above resulted in effluent DON that is close to the 

bioreclacitrant level which is based on DON concentration observed in the sample after a 

28-day of incubation process for BDON determination. The results from this study suggest 

opreating at higher SRTs reduces not only effluent orgnanic carbon in terms of oxygen 

demands but also effluent BDON and DON biodegradability, and fraction of DON in 

effluent TDN.  



47 

CHAPTER 4. FATE OF DISSOLVED ORGANIC NITROGEN IN TWO STAGE 

TRICKLING FILTER PROCESS 

4.1. Introduction 

Availability of excess nutrients is known to cause eutrophication of water bodies 

such as lakes and rivers, which leads to low dissolved oxygen conditions and eventually 

makes the water body unsuitable for recreational purposes (Carlsson et al., 1999; Filippino 

et al., 2011). DON is one of the primary nutrients causing low DO conditions, with 

discharges from WWTPs being one of the major contributors (Pehlivanoglu and Sedlak, 

2004; Bronk et al., 2010; Pagilla et al., 2011). DON consists of urea, amino acids, nucleic 

acids, proteins, humic substances and a variety of uncharacterized compounds (Bushaw et 

al., 1996; Berman and Bronk, 2003; Pehlivanoglu-Mantas and Sedlak, 2008). 

DON in receiving waters originates from natural and anthropogenic sources, 

including agricultural runoff, atmospheric deposition, intensive farming, wetlands, and 

effluent from WWTPs (Seitzinger and Sanders, 1997, 1999; Pehlivanoglu and Sedlak, 

2004; Seitzinger et al., 2005; Pehlivanoglu-Mantas and Sedlak, 2006, 2008; Urgun-

Demirtas et al., 2008). Effluent DON contains about 10-20% of DFAA and DCAA and 

about 5% of EDTA. In addition, about 10% of wastewater derived DON consists of humic 

substances originating from drinking water. About 70% of the wastewater derived DON 

still cannot be characterized with currently available methods (Pehlivanoglu-Mantas and 

Sedlak, 2006, 2008). 

Due to recent advances in treatment processes, WWTPs equipped with nitrification 

and denitrification processes are able to achieve more than 95% removal of DIN. Most of 

the WWTPs equipped with these advanced processes discharge effluent TDN of 10 mg/L 



48 

or less (Pehlivanoglu-Mantas and Sedlak, 2006; Urgun-Demirtras et al., 2008; Sattayatewa 

et al., 2009). Recent studies indicate that a major portion of the wastewater effluent TDN is 

generally in organic form, DON, ranging from 25% to 80% of the effluent TDN 

(Pehlivanoglu-Mantas and Sedlak, 2006; Sattayatewa et al., 2009). DON concentration in 

secondary treated effluent typically ranges from 1 to 5 mg N/L. Since high DIN removal 

has been achievable using the best available technologies, the future target for the 

treatment plants to reach increasingly stringent regulations for receiving water quality 

protection will be the removal of DON. For impaired receiving waters, the TN limit for 

WWTP effluent discharges could be as low as 3 mg/L or less (WERF, 2009). 

Although effluent DON is recalcitrant to the current treatment processes, studies 

showed that about 50% of the effluent DON is bioavailable or biodegradable to algae 

and/or bacteria in long period incubation tests (2 to 6 weeks) (Murthy et al., 2006; 

Pehlivanoglu-Mantas and Sedlak, 2006; Khan et al., 2009; Sattayatewa et al., 2009). 

Bioavailable DON is the portion of DON that can support the growth of algae and/or 

bacteria (Pehlivanoglu and Sedlak, 2004; Urgun-Demirtras et al., 2008), while BDON is 

the portion of DON that can be mineralized by an acclimated mixed bacterial culture 

(Khan et al., 2009). BDON in denitrified effluent from four different WWTPs in 

Washington, D.C. and Virginia was about 25% to 33% of DON (Murthy et al., 2006). All 

four plants employ biological nutrient removal suspended growth systems. In batch assays 

conducted by Sattayatewa et al. (2009), BDON was 57% of the effluent DON for a 4-stage 

Bardenpho nutrient removal plant. 

Due to a long incubation period (28 days) associated with the BDON procedure 

(Khan et al., 2009), it is not possible for the treatment plants to make timely operational 



49 

adjustments to efficiently remove DON, which could lead to a possible permit violation. 

Modeling WWTP processes to predict DON and BDON profiles could be a helpful 

approach in this case. Limited work has been done on modeling the fate of DON and 

BDON through wastewater treatment plants. Makinia et al. (2011) attempted to model the 

fate of particulate organic nitrogen (PON), CON and DON in an activated sludge 

wastewater treatment plant. A modified Activated Sludge Model No. 2d (ASM2d) (Henze 

et al., 1999) was used in their study by including these three forms of organic nitrogen. The 

new model incorporated hydrolysis of PON and CON to DON and ammonification of 

DON in all three environmental conditions (aerobic, anaerobic, and anoxic).  

The fate of DON and BDON in WWTPs has gained attention in recent years. 

However, there has been no report on effluent DON and BDON from treatment plants 

using trickling filters since the process is less common in wastewater utilities. The 

objectives of this study were to investigate the fate of DON and BDON in a WWTP with a 

two-stage trickling filter process and to simulate DON and BDON profiles through the 

trickling filter treatment plant. The Fargo WWTP, Fargo, North Dakota was used as a 

model treatment plant. To simulate DON and BDON profiles, the trickling filter treatment 

plant was modeled using BioWin® version 3.1 (Envirosim Associates, Ltd.). The model 

was calibrated to match the simulated with measured values. A sensitivity analysis was 

performed to evaluate the extent to which the parameters used in the model calibration 

influence the model outputs. Plant operational data and measured dissolved nitrogen 

species (ammonia, nitrite, nitrate, DON, and BDON) were used for the model setup, 

calibration and verification purposes. 



50 

4.2. Material and Methods 

4.2.1. Description of the Fargo WWTP, and sample collection and preparation 

The Fargo WWTP has a two-stage tricking filter process with a peak pumping 

capacity of 29 MGD and an average flow of 11-15 MGD. A simplified schematic diagram 

of the treatment plant is shown in Figure 4.1. The facility consists of an influent pumping 

station, screening, grit removal, two pre-aeration channels, seven primary clarifiers, three 

BOD trickling filters, two intermediate clarifiers, two nitrification trickling filters, one 

final clarifier, chlorination, and dechlorination units. The plant is not subject to fecal 

coliform regulations during the winter months; hence the chlorination and dechlorination 

were not practiced during that period. The treated wastewater from the plant is discharged 

continuously by gravity flow to the Red River. However, in emergency situations such as 

during high river stage or when water quality does not meet North Dakota State discharge 

standards, the treated water is pumped from the plant to nearby stabilization ponds. The 

treated water is stored in these ponds until it can be discharged into the Red River.  

Grab samples were collected from eight different locations along the treatment train 

in the plant. Sample identification and collection locations are shown in Figure 4.1. 

Sampling was conducted bi-weekly between August 2009 and July 2010. It should be 

noted that some of the sampling schedules were skipped due to severe weather conditions 

resulting a total of 18 samples, 8 samples in winter (November to March) and 10 samples 

in summer (April to October). Three hundred milliliters of each sample was filtered 

through a 0.2 µm pore-size cellulose acetate membrane filter (Whatman Inc., Kent, UK) 

within an hour after collection and used for determining dissolved nitrogen species 

(ammonia, nitrite, and nitrate, total nitrogen), DON, and BDON. Samples collected from 



51 

locations 1 and 2 were filtered through a 1.2 µm-pore size glass microfiber filter (Whatman 

Inc., Kent, UK) before the filtration through the 0.2 µm pore-size filter due to higher solid 

concentrations.  

 

 

 

 

 

Figure 4.1. A simplified schematic diagram of the Fargo WWTP.  

4.2.2. DON and BDON determination procedures 

In this chapter, DON and BDON were determined as explained in Section 3.2.4. 

Both MLSS and raw wastewater seeds were experimented with the first few sets of 

samples and similar results were obtained. Raw wastewater seed was chosen to be 

consistent with the treatment plant that uses it for regular BOD measurement. 

4.2.3. Modeling strategy 

BioWin version 3.1 (EnviroSim Associates Ltd., Canada) was used to simulate 

DON conversion in the Fargo wastewater treatment processes. Influent fractionation was 

performed using historical plant data. A sensitivity analysis was performed to identify the 

 

Liquid stream 
1, 2, 3, … Sampling locations 

BOD  
trickling  

filter 

Intermediate 
clarifier 

Nitrification 
trickling 

filter 

2
  

 

3
  

 

4
  

 5
  

 

Bar  
screen 

Vortex grit 
chamber 

Primary 
clarifier 

1
  

 

Raw  
wastewater    

Final  
clarifier 

Chlorination 
Sulfur dioxide 
dechlorination 

6
  

 

7
  

 8
  

 



52 

most influential calibration parameters. The model was calibrated using a dataset obtained 

in this study. It should be noted that only a steady state calibration was performed. 

4.2.3.1. Model description 

The software uses a general activated sludge/anaerobic digestion model (ASDM) 

(Jones and Takacs, 2004). The ASDM model comprises 50 state variables and 60 process 

expressions. These expressions are used to describe the biological processes occurring in 

activated sludge and anaerobic digestion systems, several chemical precipitation reactions, 

and gas-liquid mass transfer for six gases. BioWin uses a modified 1D biofilm model 

(Takacs et al., 2007) that is integrated with the ASDM model. Biofilm thickness growth is 

influenced by attachment and detachment processes. 

DON in BioWin is modeled as illustrated in Figure 4.2. The model includes 

biomass decay, hydrolysis of PON to DON, and ammonification of DON to ammonia. 

Both PON and DON have biodegradable and unbiodegradable fractions. The 

biodegradable (SND) and unbiodegradable (SNI) fractions of DON in BioWin are assumed 

to be same as BDON and the difference between DON and BDON (also known as non-

biodegradable DON or NBDON). Hydrolysis of biodegradable portion of PON (XND) and 

ammonification of DON can be modeled using Monod expressions. The influent NBDON 

(defined in BioWin nomenclature as soluble unbiodegradable total Kjeldahll nitrogen, Fnus) 

is not removed in any of the treatment processes. It should be noted that the influent 

NBDON definition is valid because NH3-N within total TKN is considered biodegradable 

(nitrifiable). BioWin requires two nitrogen species in the influent from the user: TKN and 

nitrate. The model then estimates the remaining species shown in the schematic in Figure 

4.2 using the influent fractionation information given along with influent data.  



53 

 

Figure 4.2. Conceptual nitrogen transformations in the BioWin model. 

4.2.3.2. Influent fractionation 

For accurate process modeling, detailed fractionation data of the influent is 

required. According to Henze et al. (1987), the influent TKN can be fractionated as shown 

in Equation 4.1 below, assuming that no biomass is present in the influent wastewater. 

TKN = XNI + XND + SNI + SND + SNH            (4.1) 

where, XNI is particulate biodegradable organic nitrogen. More detailed information 

on the fractions used in BioWin to represent influent TKN components may be found in 

the software user manual (EnviroSim Associates, 2007). Historical plant sampling data and 

a plant audit report by Ulteig Engineers, Inc. (Ulteig Engineers, Inc., 2010) were used for 

 

PON 

DON (Nos) 

NH3 

NO2 

NO3 

N2 

Ammonification 
 

Hydrolysis 

Nitritation 

Nitratation Denitrification 

Biomass 

Cell 
Synthesis 

Decay 

Assimilative 
reduction 



54 

influent wastewater characterization and fractionation calculations. BioWin allows user to 

input soluble, particulate, biodegradable, and unbiodegradable fractions of COD and 

nitrogen species. A selected set of BioWin default fractionation information is summarized 

in Table 4.1. 

4.2.3.3. Model setup, calibration, and validation 

Daily average flow rates and annual average concentrations for various model 

inputs were used during the steady state model setup. The constant influent inputs used in 

the model are summarized in Table 4.1. The steady state model configuration is presented 

in Figure 4.3. Clarifiers were modeled using the modified Vesilind secondary settler 
[...]
be extremely influential for ammonia, while it was very influential for nitrate. The AOB 

half saturation constant was found to be very influential for ammonia, but was influential 

for nitrate. Similarly, hydrolysis rate was extremely influential for BOD, ammonia, nitrate, 

and particulate biodegradable organic nitrogen, while it was very influential for COD and 

influential for DON and TDN. Among the influent characterization parameters, FupN was 

influential for ammonia, DON and soluble inert TKN (or NBDON). The influence of FupN 

on NBDON was mainly because of hydrolysis of particulate organic nitrogen. Among the 

operational variables, recycle flow rate had influence on ammonia alone, while DO had 

varying levels of influence on most of the nitrogen species. It should be noted that the 

sensitivity of DON and BDON to the parameters identified in this study is more specific to 



72 

the treatment systems equipped with trickling filters, and should be verified for their 

applicability to other treatment systems, such as activated sludge.  

Table 4.4. The values for δi,j for the most sensitive parameters of the calibrated BioWin 
model. 

 
 
 
 
Elements 

 

C
O

D
 

B
O

D
 

N
H

3  

N
O

3  

D
O

N
 

B
D

O
N

 

Sol. inert TK
N

* 

Part. bio. org. N
** 

TD
N

 

1. Kinetic parameters          
µmax, NH3   3.33 1.05      
KS, NH3   1.58 0.27      
µmax, NO3   0.48 3.17      
KS, NO3    0.16      
Hydrolysis Rate 1.2 4.0 5.77 4.89 0.85 1.46  14.3 0.9 
Ammonification Rate   0.48 0.16 0.65 1.10    
Nitrite oxidizer DO half 
saturation    0.79      
Heterotroph DO half 
saturation    0.43      
Aerobic denitrifier DO half 
saturation    0.43      

2. Influent characterization          
Fnus     0.56     
FupN   0.64  0.54  0.7   

3. Operating variables          
Recycle flow rate 1.2 1.2 1.61       
DO  0.3 4.74  0.71 0.45 1.1 0.62  

*unbiodegradable DON (NBDON) 
**Particulate biodegradable organic nitrogen (XND)  

4.4. Summary 

The fate of DON and BDON in a two-stage trickling filter wastewater treatment 

plant was investigated. Comprehensive data were collected from a full-scale treatment 

ji,δ



73 

plant for one year and the BioWin model was used to simulate nitrogen species 

concentrations including DON and BDON along the treatment train. Understanding the 

removal of DON in wastewater treatment plants has become more and more critical due to 

stringent limits on effluent nitrogen. The study showed that the trickling filters removed 

substantial amounts of DON and BDON; however, the discharged concentrations in the 

effluent were still high enough to be critical if a total nitrogen limit in the effluent is below 

5 mg N/L. The trickling filter process by itself may not be able to meet the low TN 

standard but can be combined with nutrient removal (denitrification) processes to achieve 

that. The successful application of the modeling identified the important processes and 

influential parameters in simulating the fate of DON and BDON through the trickling filter 

process. The modeling results are useful for future upgrading of the plant to meet more 

demanding effluent nitrogen limits.   



74 

CHAPTER 5. BIOAVAILABLE AND BIODEGRADABLE DISSOLVED 

ORGANIC NITROGEN IN ACTIVATED SLUDGE AND TRICKLING FILTER 

WASTEWATER TREATMENT PLANTS 

5.1. Introduction 

Current regulations for TN in WWTP effluents in many parts of the United States 

are approaching 5 mg N/L or less to control eutrophication and hypoxia conditions in 

estuaries and bays. With recent advances in nutrient removal technologies, WWTPs are 

able to achieve high inorganic nitrogen removal, leading to DON being a major nitrogen 

form (> 50%) of the effluent TDN. Parkin and McCarty (1981) reported that about 70% of 

the total influent DON can be removed by suspended growth systems of WWTPs. Simsek 

et al. (2012) reported that 62% of the influent DON was removed by a TF treatment 

process. The effluent DON was still about 50% and up to 70% biodegradable 

(ammonifiable) for AS and TF WWTPs, respectively (Murthy et al., 2006; Simsek et al., 

2012). 

Traditionally effluent DON was believed to be fully non-biodegradable and hence 

would not be available as a nutrient source in receiving waters. However, recent studies 

have shown that effluent DON comprises of various forms of organic nitrogen that can be 

available to natural algae and plankton (Pehlivanoglu and Sedlak, 2004, Sattayatewa et al., 

2009, Filippino et al., 2011). DON in treated effluent plays an important role in nitrogen 

cycling. Some forms of DON such as free amino acids can be readily bioavailable for a 

direct algal uptake while some forms are bioavailable after bacterial degradation 

(Pehlivanoglu and Sedlak 2004; Bronk et al., 2007). DON can become more bioavailable 

to algae through hydrolysis and/or mineralization (to NH4
+ or NO3ˉ) by bacteria. BDON is 



75 

a portion of DON that can be mineralized by an acclaimed mixed bacterial culture (Khan et 

al., 2009) while ABDON is a fraction of DON that is directly or indirectly available as a 

nitrogen source for aquatic plant species (Pehlivanoglu and Sedlak 2004; Pehlivanoglu-

Mantas and Sedlak, 2006; Sattayatewa et al., 2009). 

Studies on BDON and ABDON in wastewater effluent and aquatic environment 

have been conducted (Pehlivanoglu and Sedlak 2004; Murthy et al., 2006; Khan et al., 

2009; Sattayatewa et al., 2009; Bronk et al., 2010; Filippino et al., 2011; Simsek et al., 

2012). Sattayatewa et al. (2009) determined BDON and ABDON in the effluent from a 4-

stage Bardenpho process. They used MLSS and a pure culture alga S. capricornutum as 

inocula for BDON and ABDON measurements, respectively. Also, a combined bacterial 

and algal inoculum was used for ABDON determination. They reported that about 28-57% 

of the effluent DON was bioavailable or biodegradable regardless of the type of the test 

species used. DON reduction rate during the ABDON incubation with the combined 

inoculum was 0.13 day-1 compared to 0.04 day-1 during the BDON incubation. Sattayatewa 

et al. (2009) further reported that there was a symbiotic relationship between algae and 

bacteria and this could shorten the incubation time for the ABDON procedure. Other 

studies also obtained the same result on the relationship between algae and bacteria in 

ABDON procedures (Pehlivanoglu and Sedlak, 2004; Urgun-Demirtas et al., 2008). 

Bioavailability of DON (ABDON/DON) of the effluents from AS WWTPs to algae 

can be as high as 40% while that to algae and bacteria together is up to 60% (Urgun-

Demirtas et al., 2008). Previous studies on effluent DON bioavailability, however, used the 

samples from WWTPs that are equipped with TDN removal technologies (Pehlivanoglu 

and Sedlak, 2004; Bronk et al., 2010; Filippino et al., 2011). The ABDON in the effluents 



76 

from TF WWTPs has not been studied. In addition, previous studies on ABDON 

(Pehlivanoglu and Sedlak, 2004; Bronk et al., 2010; Filippino et al., 2011) did not focus on 

its fate through various stages of WWTPs.  

Simsek et al. (2012) examined the fate of BDON through a full-scale two-stage 

trickling filter WWTP. BDON was removed mainly by the trickling filters (both stages). 

Average BDON removal efficiency by the entire treatment plant and final effluent BDON 

concentration were 72% and 1.80 mg N/L. DON biodegradability (BDON/DON) for raw 

wastewater samples and samples from all treatment units varied from 51% to 69%. Other 

than the work by Simsek et al. (2012), there has been no study available on a BDON 

profile along a WWTP particularly one with activated sludge process. The fate of ABDON 

through a WWTP has never been investigated. Knowledge on the fate of BDON and 

ABDON along treatment train helps to understand the roles of WWTP treatment units in 

the removal of these different types of nitrogen. The objective of this study was to 

determine the fate of BDON and ABDON along the treatment trains of a WWTP equipped 

with an AS system and a WWTP equipped with a TF system. It should be noted that the 

fate of BDON through a TF WWTP was investigated again to compare the results with 

ABDON values based on the same samples. 

5.2. Materials and Methods 

5.2.1. Sample sources and plant description 

Samples were obtained from two different wastewater treatment plants, which are 

the City of Fargo WWTP (Fargo, ND, USA), and the City of Moorhead WWTP 

(Moorhead, MN, USA). The description of the Fargo WWTP is given in Section 4.2.1. The 

Moorhead WWTP has a peak pumping capacity of 10 MGD and an average flow of 4 



77 

MGD. The plant has to comply with the discharge limits for BOD and ammonia (based on 

the receiving river flow rate) but is not subject to any TN or total phosphorus limits. The 

Moorhead WWTP is not regulated for fecal coliform in the winter months (November to 

March) and therefore do not chlorinate and dechlorinate during that period.  

The City of Moorhead WWTP treats the wastewater for BOD and ammonia 

through HPO-AS and MBBR (Figure 5.1). The SRT of the HPO-AS process is 3 days. The 

WWTP discharges its treated effluent to the Red River. Settled solids from secondary 

clarifiers are dewatered through dissolved air flotation thickeners and stabilized using 

anaerobic digesters. The treated biosolids are stored in a biosolids storage tank and land 

applied during the summer months. Decanted supernatant from the thickeners is sent back 

to flow equalization basins at the head of the plant. 

 

Figure 5.1. A simplified schematic diagram of the City of Moorhead WWTP. 

5.2.2. Sample collections, and sources and preparations of inocula 

Grab samples were collected from four different locations along the treatment train 

of the Moorhead WWTP (Figure 5.1) and the Fargo WWTP (Figure 5.2). The samples 

 

Liquid stream 
1, 2, 3, … Sampling locations 

Primary  
clarifiers 

High purity 
oxygen activated 

sludge 
Secondary  
clarifiers 

2
  

 

3
  

 

4   

Bar  
screen 

Vortex grit 
chamber 

Equalization 
basins  

1
  

 

Raw  
wastewater    

Nitrification  
MBBR 

Polishing 
ponds 

Chlorination/ 
dechlorination 



78 

were collected on a monthly basis for five months during the winter season from both 

plants. One liter sample was collected from each sampling location from both WWTPs. 

Bacterial inocula for BDON determination were collected from the Fargo and 

Moorhead WWTPs and used to inoculate in their respective samples. Raw wastewater 

sample was used as a bacterial inoculum for the Fargo WWTP samples. The Fargo WWTP 

recycles settled solids from intermediate and final clarifiers and hence, the influent 

wastewater contains a representation of mixed bacterial culture in the treatment facility. 

For the samples from the Moorhead WWTP, diluted MLSS (10 fold dilution of 

approximately 2,500 mg suspended solids/L) were used as a bacterial inoculum. 

Cultivation and maintenance of S. capricornutum (UTEX, University of Texas Culture 

Collection of Algae, Austin, TX, USA) were performed according to the instruction 

provided by the culture manufacturer (UTEX, 2011). 

 
 
Figure 5.2. A simplified schematic diagram of the City of Fargo WWTP. 

 

Liquid stream 
1, 2, 3, … Sampling locations 

BOD  
trickling  

filters 

Intermediate 
clarifier 

Nitrification 
trickling 

filter 2
  

 

3
  

 

4
  

 

Bar  
screen 

Vortex grit 
chamber 

Primary 
clarifier 

1
  

 

Raw  
wastewater    

Final  
clarifier 

Chlorination 
Sulfur dioxide 
dechlorination 



79 

5.2.3. DON, BDON and ABDON determination procedures  

Samples were analyzed for DON, BDON and ABDON. Each sample was filtered 

through a 0.2 µm pore-size hydrophilic polyethersulfone membrane filter (Pall Co., Port 

Washington, NY, USA) immediately after collection. Samples with high concentrations of 

total solids (mainly primary clarifier effluent) were initially filtered through a 1.2 µm pore-

size Whatman glass microfiber filter (Whatman Inc., Kent, UK) before filtering through 

the 0.2 µm pore-size membrane filter. The filtered samples were autoclaved for 15 minutes 

to remove any remaining bacteria. DON and BDON were determined as explained in 

Section 3.2.4.  

The ABDON procedure used in this study is very similar to that of BDON with 

slight differences. In BDON determination, bacteria is used as the seed (Khan et al., 2009), 

while in ABDON determination, algae or bacteria + algae is used as the seed (Pehlivanoglu 

and Sedlak, 2004; Urgun-Demirtas et al., 2008; Sattayatewa et al., 2009). The BDON 

procedure requires incubation in the dark to control algal growth, while ABDON 

determination requires algal growth and hence, the incubation is conducted under natural 

or artificial light conditions. A schematic diagram depicting the ABDON procedure is 

presented in Figure 5.3. 

ABDON was performed in 250 mL clear glass bottles and the samples were seeded 

with 5 mL pure culture algae (S. capricornutum) or 2 mL mixed culture bacteria + 5 mL S. 

capricornutum (Pehlivanoglu and Sedlak, 2004; Sattayatewa et al., 2009; Urgun-Demirtas 

et al., 2008). For all inoculation conditions for ABDON, the sample volume was 200 mL 

and the incubation period was 28 days. All the experiments were conducted at 20°C. All 

the ABDON samples were agitated using an orbital shaker at 80 rpm during the incubation. 



80 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 5.3. Schematic diagram of the ABDON procedures (modified from Simsek et al., 
2012). 

The incubation for ABDON determination was conducted under artificial light (two 

cool-white fluorescent light bulbs, 23 W and 380 mA each) with 12 hour light and 12 hour 

dark cycles. Light intensity during the 12 hour light cycle was 770 lux (HOBO U12-012 

temp/RH/light external data logger, Onset Computer Corporation, Bourne, MA, USA). The 

ABDON procedure relied on the change of DON in the sample before (DONi) and after 

(DONf) a 28-day incubation period. A seed control (sample b) was prepared by adding the 

inoculum to DDW and treating it the same way as the sample (DONbi and DONbf). 

ABDON was calculated according to Equation 5.1. 

ABDON = [(DONi – DONf) – (DONbi – DONbf)]       (5.1) 

DON measurement (final) 

Wastewater sample 

0.2 µm pore size filter 

DON measurement (initial) 

Incubation of bottle 

5 ml algal 
inoculum 

Filtrate 

20oC, dark, 20 days, recharge dissolved 
oxygen by manually shaking daily 

5 ml algal inoculum +  
2 ml bacterial inoculum  



81 

5.2.4. Analytical methods  

All the parameters were determined in duplicate or triplicate and average values 

were reported. All the glassware was washed with soap, rinsed with tap water, kept in a 5% 

v/v hydrochloric acid bath overnight and rinsed with DDW and then autoclaved before use. 

The procedures for measuring ammonium, nitrite, nitrate, and TDN are presented in 

Section 3.2.5. After determining DIN and TDN, DON was calculated using Equation 2.1.  

5.3. Results and Discussion 

The profiles of TDN, DON, BDON, ABDON, and selected ratios of these 

parameters along the treatment trains of the Fargo and Moorhead WWTPs are presented in 

Figures 5.4 to 5.6. The data and error bars are based on averages and standard deviations 

for 5 samples collected from 5 different months. 

5.3.1. Fargo WWTP 

5.3.1.1. Inorganic nitrogen species and TDN 

After the incubation, almost all of the ammonia was nitrified (remaining ammonia 

< 0.30 mg N/L) in all the samples seeded with bacteria and bacteria + algae while only the 

samples from nitrification trickling filters and secondary clarifiers were almost completely 

nitrified when seeded with algae alone (Figure A.1a in Appendix). The remaining 

ammonia concentrations after the incubation with algae seed alone were 10.32 and 4.24 mg 

N/L for the samples from the primary clarifiers and BOD trickling filters, respectively. 

This remaining ammonia in the sample is an indication that algae itself could not utilize the 